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T . 1 HOT ROLLED STEEL PLATE I PLESA STEEL i . 20200401-PS-012-014
Sommodity Customer . Certificate No. 020040 o .
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254 x 1524 x 6096 1 1,852 | R43340 FB72137404 T]320.1})4845] 30 u L |1,445] 245 | 1,072| 168 | 40 3 1 20 [¢] 2 2 1 33 [1,939
P |1529] 239 |1,0568| 158 | 39 2 1 20 0 1 1 1 30
25.4 x 1524 x 6086 1 1,852 | R43340 FB72137405 T ] 3201 4845( 30 U L |1.,445] 245 [1,072| 168 | 40 3 1 20 0 2 2 1 33 11,939
P [1,529] 239 |1,056] 158 | 39 2 1 20 0 1 1 1 30
25.4 x 1524 X 6056 1 1,852 | R42862 FC19008702 T]307.3|4823] 29 U L [1,561] 244 |1,030] 161 | 50 2 1 i1 0 1 2 (o} 44 (1,967
P [1,594] 241 |1,015] 133 | 39 2 1 12 0 1 2 1 48
25.4 X 1524 x 6006 1 1,852 | R42862 FC19008703 T|3073)4823( 29 u L |1,561| 244 |1,080] 151 | 50 2 1 11 0 1 2 4] 44 1,967
P 1,594 241 |1,015] 133 | 38 2 1 12 0 1 2 1 48
25.4 %1524 x 6096 1 1,852 | R42862 FC19008704 T]307.3]{4823| 20 U L [1.561] 244 |1,030| 151 | 50 2 1 11 0 1 2 0 44 11,967
P |1,594] 241 |1,015| 133 | 39 2 i 12 0 1 2 1 48
25.4 x 1524 x 6096 1 1,852 | R42862 FC19008705 T)3073}4823| 28 U L |1,661] 244 | 1,030 151 | 50 2 1 1" 0 1 2 0 44 11,967
P [1,594] 241 [1,015] 133 | 39 2 1 12 0 1 2 1 48
25.4 % 1524 x 6096 1 1,852 | R42862 FC18008705 T|3073[4823] 29 u L [1,561] 244 [1,030] 151 | 50 2 1 11 0 1 2 Q0 44 11,967
P 11,594 241 1 1,015] 133 | 39 2 1 12 0 1 2 1 48
25.4 %1524 x 6096 1 1,852 | R42862 FC19008301 T]3073|4823] 29 u L |1,561] 244 | 1,030 1561 | 80 2 1 1" 0 1 2 0 44 11,967
P |1.594] 241 |1,015] 133 | 39 2 1 12 0 1 2 1 48
« Position - T:Top, M:Middle, B:Bottom
« Tenslle test — Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower vield point)
N |* Division — P:Product analysis, L:Ladle analysis
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« The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
Signatire
41710 X B2 2Ale] 262 KITE 7200) H2AE S Beec) S. 5 thh. Y /.
WE HEREBY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED I ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS . "
Chief Of Quatty Assurance Team
# B OUASYUME HEQ MASMEAMY MY Zsh2Ee g ARYUY, HAEM WBE sl Md DUXEM eletsl = UGUCH(http://smhyundai—stesl.com/cs/em/login.jsp) -
% This Mil Test Certificate is a copy that has been printed from original electronic documant(with ¢lgital sianing),

You are able to check an orlginal elzctronic documant at hyundaisteel's customer portal( httpi//sm.byundal--steel.com/cs/cmilooinisp) * QRcode scanner App @ 'OReal’
* [AMBa $oMa] B AAMSYMY I8 oA o MEM HEBEY L Ry BN wis 5 YsUO.
# [Caution for Use] Damage on products and safety problems may arise If used other than to the spec stated in this Mill Test Certificatlon,




